A-4270-1A GIB - Outer - Slide - 541

A-4269-1A GIB - Inner - Slide - 541

A-4032-36 GUARD - Rubber Spray Flap - Blade Guard

A-4032-35 BRACKET - Limit Switch - Carriage - 541

a1
-0 [ H]
[
O
A
/I.
| J%
junj
~) (8
NIWIh(fOM|O|N|00|©

\ p L/ _/ R
G —
| [ ]
1
[~ WJ
| |
:% m - ) @
// SE R a8,
v 64 | 3 |VD-5000-263 |V-BELT - BX81
/\ 63 | 2 |VvD-5000-229 |[SHEAVE -5.2 X 3B - SD - TB#523B
62 | 8 [SS-5000-745 |SHIM STOCK- 32025819-.002" X .75" X 11 1/4"lg.
61 | 4 |SS-5000-494 |SHIM STOCK- 32025843 .005" X .75" X 11 1/4"g.
60 | 4 |SA-5000-028 |RETAINING RING-5100-98 - Truarc
59 | 4 [NB-5000-047 |THREADED ROD - 1/2-13 UNC x 6ft. [Cut (4) 5" Ig.]
58 | 1 |NB-5000-692 |PIN - Cotter- 5/32" x 1"Ig.
— ] 57 | 1 [NB-5000-473 |CLEVIS PIN - 1/2" Dia. x 2-5/8"lg. - #98306A392 McMaster
— — | | S ! 56 | 4 |NB-5000-689 |SOCKET HD CAP SCREW - 3/8-16UNC - 2.0"lg.
| | e 55 | 12 |NB-5000-409 |SET SCREW - Sq Hd - Flat Point - 3/8-16UNC - 1.5"lg.
L = ! @ — 54 | 8 |NB-5000-264 |SET SCREW - Socket Hd - Cup Point - 3/8-16UNC - 0.38"lg.
P i _ 2 =] = = 53 | 12 [NB-5000-312 [HEX JAM NUT - 3/8-16UNC
o @@ O - S 0 B = Ej 52 | 20 [NB-5000-225 |HEX NUT - 1/2-13UNC
<e N 2 i T T 51 | 4 [NB-5000-050 |HEX NUT - 3/8-16UNC
B O O - o g 4wl a 50 | 9 [NB-5000-324 |HEX NUT - 1/4-20UNC
— - H | 5 N y 49 | 2 [NB-5000-261 [HEX BOLT - 1/2-13UNC - 2.25'"
, O | B . g.
> O f . = : Ny " 48 | 8 [NB-5000-238 |HEXBOLT - 1/2-13UNC - 1.5"lg.
\ﬁ ;Eg‘ 7 = i O - O 47 | 4 |NB-5000-027 [HEXBOLT - 1/2-13UNC - 1.25"lg.
O’* (N O O " | —tt & i i Li T . &I 46 | 12 |NB-5000-359 |HEX BOLT - 3/8-16UNC - 1.5"lg.
nnnnnnnn 1IN T N NG | 45 | 2 |NB-5000-257 |HEX BOLT - 3/8-16UNC - 1.25"lg.
T S Ao e el ol s K / 44 | 8 [NB-5000-011 |HEX BOLT - 3/8-16UNC - 1.0"lg.
- A Yo ‘ 43 | 4 |NB-5000-260 |HEX BOLT - 3/8-16UNC - 0.75"lg.
LA { } i S —— \ g 42 | 13 |NB-5000-325 |HEX BOLT - 1/4-20UNC - 0.75"Ig.
i —— T ""11" s T Carriage Drive Assembly I 41 | 14 [NB-5000-004 |LOCK WASHER - 1/2" Helical Spring
MNTE— P O O ° = (Reference) I 40 | 26 |[NB-5000-003 [LOCK WASHER - 3/8" Helical Spring
(W i = & 39 | 13 [NB-5000-001 [LOCK WASHER - 1/4" Helical Spring
T = T 38 | 1 |HF-5000-220 |HOSE BARB - NWH HB125-12-12
" 0 37 1 |HF-5000-003 |HOSE - 3/4"- Red - General Purpose
9 Q ! ~ O 36 | 1 |HF-5000-002 |HOSE CLAMP -5712
BN - 35 | 1 |EM-5000-048 |MOTOR - M3714T 10HP 1760-TEFC-215T
\@% O ) e W \Saw Rail Bridge 34 | 1 |ED-5000-303 |ACTUATOR - 05-A230-1300-B04-NN 4" Stroke - Boston
o o o (Reference) (Warner)
; 33 | 2 |EC-5000-1336 [LEVER - Roller Arm - 9007 KA1
32 | 2 |EC-5000-1158 |SWITCH - Limit - 9007C68T10 - SQUARE D
! 31 | 1 |BU-5000-029 |BUSHING - SD X 1-1/8" QD - TB# SD118
Belt Guard and Components B | 11/4" Hold Required 30 1 |BU-5000-019 |BUSHING - SD X 1-3/8" QD - TB# SD138
not shown this View. Allowable Clearance Y 29 | 4 |A-3900-006 |BEARING - W307PP Radial Ball - Fafnir
N 28 | 8 |A-3900-004 |BEARING - W305PP Radial Ball - Fafnir
= T 27 | 2 |E-4090-4-040 [SLIDE - 19"lg. - 4" Raise and Lower
: W 26 1 |E-4090-3C DECK - Upper - Motor Mtg Base - 541
\Lﬁﬁ_y N 25 | 1 |E-4090-2A CASTING - Saddle - Machined - 541
Ik 24 | 1 |B-4583-2-4 GUARD - Cover - 541CS
ih 23 | 1 |B-4583-1-4 GUARD - Base - 541CS
-~ 758" -l 15 5/8" - @@ Il 22 | 1 |B-4582-2-4RH |BRACKET - Actuator Support RH - 4" R&L - 541CS
| 21 | 1 |B-4582-2-4LH |BRACKET - Actuator Support LH - 4" R&L - 541CS
H 20 | 1 [B-4582-1 MOUNT — Lower - Actuator — 541 CS/CG
i i 19 | 1 |B-4307-19A  |PLATE - Motor Mounting - 541/551
e @ iN 18 1 |B-4242-7C BRACKET- Mounting - Powertrac - 541 CS/CG
17 1 |B-4105-1 SPINDLE - Standard Duty - 541
@@ 7 %f %%? 16 | 1 |B-4055-1-18 |GUARD - Blade - 18"
<~ 87/16" ——™ 15 | 1 |B-4054-1-18 |MANIFOLD - Water Distributor
7 7 ) @@ Blade Offset 14 | 1 |A-4538-3-040 |BRACKET - Slide Bar - R&L Limits - 541CS
@ y . / ﬁ /I‘t @ 13 2 |A-4277-1A SPACER - Top Rollers - Carriage - 541
ﬂ \ﬂf'n':]) H 12 4 |A-4276-1A PIN - Bottom Rollers - Carriage - 541
e m O 11 2 |A-4275-1A PIN - Top Rollers - Carriage - 541
- - . 10 4 |A-4274-1 PIN - Side Rollers - Carriage - 541
2 |A-4273-1A SPACER - Tube - Top Rollers - Carriage - 541
d 2 |A-42721 CLAMP - Washer - Top Roller Pin — 541
4 |A-4271-1 SPACER - Side Rollers - Carriage - 541
' 4
4
1
1
1
1 2

[ I —_— 1 | ] A-4032-29A PIN - CRS 1/2"Dia. x 3"Ig.
. ' ' 1 A-4032-26A BRACKET - Mounting - Belt Guard - 541
s 53 55 \_‘Ig i ITEM| QTY | PART NUMBE DESCRIPTION
\fml "‘ "l RELEASED DATE Parts List
! — "DEGREES UNLESS OTHERWISE. ¢ A\\'\/ I .\I 'ONAN C‘l‘ e '\I\C N

” 000 N D DI ILINY INC,

PROJ. NGR. DATE ANSI Y14.5-1994 P.O. Box 3754 « Knoxville, TN 37927-3754 5865; 525-0600

SECTION A_A FRACTIONS DECIMALS ANGLES (800) 489-0601 « Telefax (865) 525-2320
MATERIAL: + 1/16" X+ .050 t .06 FFE

XX+ 010 Model 541CS

WEIGHT: XXX £ .00 . n
SECTION B-B v swr e | Saddle/Carriage - Model 541CS - 4" R&L

THIRD ANGLE PROJECTION

NEXT ASSEMBLY

DRAWN: SCALE: DWG/PART NO: SIZE: SHEET
This drawing ils the. prpperty of SAWING SYSTEMS Inco.rporated, including all patented and pantentable DLL 1 :2 5 1 OF 1
features, confidential information and use hereof is conditioned upon the user's agreement not to reproduce
the drawing, in whole or part, nor the material described thereon, nor the use of the drawing for any purpose |[DATE: WEIGHT: - - - REV
other than specifically permitted in writing by SAWING SYSTEMS Incorporation. 8/24/2006

8 7 6 5 4& 4 3 2 I 1





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


